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Table 1. The mixture ratio of pulp components

Samples Pulp resources(%)

No. Bast Core Whole
1 100 0 0
2 80 20 0
3 60 40 0
4 40 60 0
5 20 80 0
6 0 100 0
7 0 0 100
8 20 0 80
9 40 0 60
10 60 0 40
11 80 0 20
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wE mEe KE A3E JEY 23, FES 3020 ~33.94 g/m'e HHlAM 2
ojojn, EE <= 0.13~020 g/er® UElsith E& #EiKel e HEHA v 4%
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EVEE 369~913%2 KEE BE&Xo] $7/184E FEWUEE S7hstvrt KEE Bk
E pEsHE W d1gE detich

Table 2. Physical and mechanical properties in alkali pulping

Sample No.
AA-1|AA-2|AA-3|AA-4|AA-5|AA-6|AA-T|AA-8/|AA-91AA-10| AA-11
Item
Grammage (g/m’) 3555|3225 | 31.30 | 31.67 | 33.03 | 35.22 | 30.98 | 30.20 | 31.01 | 30.76 32.3
Density (g/cr) 013 | 014 | 014 | 015 | 016 | 0.16 | 020 | 017 | 0.16 0.14 0.14
Brightness (%) 197 | 251 | 293 | 332 | 3563 | 381 | 408 | 376 | 332 29.6 25.2
Opacity (%) 369 | 504 | 645 | 758 | 839 | 913 | 792 | 733 | 643 55.6 52.0

Burst Index (kfa - m'/g) | 141 | 1.18 | 083 | 0.76 | 048 | 045 | 1.10 | 093 | 068 | 091 1.55

Tensile Index (Nm/g) 773 | 1069 | 782 | 11.24 { 1240 | 882 | 2808 | 1828 | 1931 | 120 12.63

Tear Index (mN - m'/g) | 638 | 579 | 575 | 379 | 303 | 142 | 151 | 397 | 664 | 867 6.19

Breaking Length (km) 079 | 1.09 { 080 | 1.15 | 1.26 | 0.90 | 286 | 1.86 | 1.97 1.22 1.29

Zero-span Breaking .
Length (kg/mm) 529 | 489 | 449 |'423 | 402 | 417 | 635 | 500 | 5.77 487 476

MIT Folding
Endurance (No.)
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RIBHMEQ] FR 0o BEMHED KRES 2 2% EAC BHHRE FIZEE, A229
HEERE, WINE 5 SMRK MEe Bt ve 9&Fs BA A1 gaEHs 045~155
ka - m/g 2A4 EZAF BEAEC F718FE mEZ €T IAed, REH € 2%% 3=
MR & mEHEEE JYElda, SIREHS MEEY 49 42 7.73~28.08 Nm/g
7 0.79~2.86 kmE Z#HI BEBRWEKR HAXE JetWod, gEE BXd KEH/ BA
HAE W Bk 28fr RASNS 4 & Z=E Jvedd 5/2mEs 1.42~867mN -
m/gl 2 B o] 2% X BAKX 40%ANA HIA(B67 mN- m/g)E, KEH £ 2%
HOUEZ BEBoR MWKIIS WE ¥e s Jebdo B EBE 2 B A3
A3l Ao A Q4TS BE A2 WEHRES 402~6.35 ke/mE 2% BB HKIA
d 7HE & AEE JvEldoy, rEe] ¥de 2% BE WK A$d Hax
el 2 99 F9e A9 mE 2dE A o
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Table 3. Physical and mechanical properties in sulfomethyl pulping

Sample No.
AS-1|AS-2]AS-3|AS-4|AS-5|AS-6|AS-7|AS-8{AS-9|AS-10|AS-11
Item
Grammage (g/m') 33.68 | 3252 | 32.68 | 3297 | 31.96 | 31.42 | 32.36 313513289 | 3394 | 3310
Density (g/cr) 015|015 | 014 | 015 014 { 014 | 015 | 013 | 015 | 015 0.15
Brightness (%) 479 | 508 | 52.0 | 540 | 565 | 59.3 | 606 | 573 | 546 | 50.7 52.2
Opacity (%) | 459 | 494 | 534 | 612 | 635 | 690 | 623 | 565 | 553 | 52.85 | 514

Burst Index (kPa - m'/g) 077 | 069 | 073 | 061 | 044 | 032 | 062 | 045 | 067 | 077 | 0.73

Tensile Index (Nm/g) 1436 1 1146 | 876 | 986 | 9.16 | 858 | 2454 | 1483 | 9.08 | 981 893

Tear Index (mN - m'/g) | 841 [ 1307 | 1270| 789 | 772 | 382 | 330 | 399 | 492 | 525 | 504

Breaking Length (km) 146 | 117 | 089 | 101 | 093 | 087 | 250 | 151 | 093 | 1.00 | 091

Zero-span Breaking

Length (kg/mm) 550 | 548 | 504 | 475 | 445 | 449 | 675 | 474 | 602 | 548 | 635

I:/Igg) Folding Endurance 0 0 0 0 1 0 1 1 1 0 1

(@ WEWY Bro) WEME Bk
O BB WHS B

EHC AKNE BARES Wst 2MBE BANS Ue FEY @ @8t 7}
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MEEO o) BAERE ] o WAEEE 032~0.77 ka - m/gE HEH BAE] 718 +
g ¥ BEE JE, KEH BB SRk 3AAE Jelo. SREE R HAERS 4
7} 858~2454 Nm/gst 0.87~250 km=2A 2% BHEHER A& dYelded, 5|A
MET BEE X 287 BAY 29(399~535 mN - m/g) 2 KELE BEAFIU
& ®(7.72~13.07 mN - m'/g) =< BES JERI, A2od HER =3 FEE BA
8ol F/HErE 2 BES EJod, MiTEdME A9 BE 238 A XA
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Photo 1. AA-1 Photo 2. AS-1

Scanning Electron Microscopy (Bast part 100%)
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Photo 3. AA-7 Photo 4. AS-7
Scanning Electron Microscopy (Whole stalk 100%)
2) #RiKe] EEETFRMEYN F4
Ztzbe] Huslyow HES HEZE Ao RAKE RAWKS @K S4L 49

57) 9sle] ERETHMECE Bl Photo 1~4% £ APAA Az @#HEIY
SEM ARxlolth Photo 13 2& Z €xstyol ofs) Sgd #5 B BKOR WK A



Noz 47y Fx2 MRS BKE AR Haol A oFoAA &2 e R #F
o d¥vdsigor Az FLIZ PR BKS 2 AHe &l dNT A/ Aol
Bty FE8 . Photo 37 4& 2 FEZ3yd o] Axd 2% L& @502 §
Y @K SEMAIR SR uf ¢ 45 AT 2 ojFL 5S¢ + UL HX¥
Hes 927 Fo e YH0 AFRE Hole Ao #FHUT

4. & &

TG @K fLEEe ST PREte] £EE B R Jetd T=, B §A4
2REH @K FRE FY3n Joev ole d8E AAde #ife I GUF HEgkR
AxT @Kol st FHo] 53t TEAH BF T o2 7IA FAME oista A
o @2k K A E @A THAA KA H e AT FAE ol&s] A=
& FHY BKS Wz o olHd AME Astd B - AHN - 2R =&
OFd BEhE BREWKS T, o8 SA4S 7937 At Az @igel %A 1H,
KB HE, BB HE R PRERENU S BEE BRE EWeE 933 2o

1. REMEQ #)57 Yo B AES ¥ 2 288 TZE RASHY KIS
W BARA wWe &, ®E T AFY Hse AET A3 429 g%, 4¥dd
HBgA 2 Ao] glol FAME BFE EH

2. KBy HEY B T AcEE AEddsye 479~606%=2 ¥ZHY 197~
408%RT Ekou, FEHEE dEvEdyos Az IFolRus dHIYes
Az Fol7t 4 A YEET

3. BRI S FES 27 mABES AT EE BBRY mEZT XA Pyl
dZYRYRY Y0, FE Lo BARC F/IFE Fold BEV FItete
Ao Ueow, BAEE, FIRERY 4% KEHS 2nEe 44 ERoz ¥
et ALRE RS W e f@e JEINL, SEREEE 2%E BEEDER AdXE
Hetdlen, WdzdMe A e 2dES 8A X2y

4. kel WREREN] WRFES dotr7|dstd EAET BMES AH&sdcd &K
T 2B BBz WiKT Fo 1T HHL 2A¢E Koy, 53 d¥od Fx
2 PR Aol Kol dWFFoR FET MEHHES BT $5E HEAS
YERR T

o ¥
2 a7 dF s AR QAT 206 AFaFrIe)e] A7 Ades FHHYS

2% TR

1) T 1994 GYFE FIFT N2 EiiEge 868 BIr KB KBk BN /X
2) &HETE 1998, AUl fite] B EAL 4tkol BB IR, BERERT KEBE B R
3) HMFEEE - e, 1997, MKBLEA BRABMERS b @EEET BEE ‘
4) KFER, 1637, X1 BE¥ pp. 283~29%.
5) Scott, W. E. and S. Trosset. 1989. Properties of Paper: An Introduction, TAPPI

PRESS, Atlanta, pp. 1-122



